

分析报告单



Y Z@ [\ 2]
^ (@ 20181224
F G@ OHI
A' BC@ Q/GHKJ 78-2017
= > ?@ Na₂S₂O₈
= > ! @ 238.09
A' DE@ 2018-12-24

检验项目	分析纯	化学纯	检验结果
! (Na ₂ S ₂ O ₈)	" 98.0%	" 95.0%	98.5%
# \$%&' / () 4) 6	* 6
+ , - .) 0.03%) 0.06%	* 0.06%
/ O. 1 / 2 3 (4Cl 5)) 0.005%) 0.01%	* 0.01%
6 7 ! (4N5)) 0.03%) 0.03%	* 0.03%
8 (Mn)) 0.0003%) 0.0006%	* 0.0006%
9 (Fe)) 0.001%) 0.003%	* 0.003%
: ; < (4Pb5)) 0.0025%) 0.005%	* 0.005%

op@ qr OHI st u
j k @

_ ` a@ bcd

efa@ ghi

A' a@ l mn